

Ceramic

Sample ID: 2007CSALA9306.9183

Strain: Ceramic

Matrix: Other

Type: Empty Vape Cart

Sample Size: 5 units

Batch Size:

Batch#:

Produced: N/A

Collected: 07/29/2020

Received: 07/29/2020

Completed: 07/30/2020

Client

Merax

Lic. #

5895 Campero Drive

Riverside, CA 92509

Heavy Metals

Testing method: ICPMS-SOP 502

Pass

Analyte	LOD	LOQ	Limit	Results	Status
	µg/g	µg/g	µg/g	µg/g	
Arsenic	0.02	0.06	0.2	ND	Pass
Cadmium	0.03	0.1	0.2	ND	Pass
Lead	0.002	0.005	0.5	0.014	Pass
Mercury	0.02	0.06	0.1	ND	Pass

Date Tested: 07/30/2020

LOQ = Limit of Quantitation; LOD = Limit of Detection; NT = Not Tested; ND = Not Detected.


 ISO / IEC 17025:2017 ACCREDITED
 LABORATORY
 Accreditation No. 73653

 Mallory Speakman
 Laboratory Director - LA
 07/30/2020

 Amanda Bravo
 Quality Review
 07/30/2020

 Musa Aman
 COA Review
 07/30/2020